Manufacturers of High-Quality Farm Machinery

Parts Catalog ue

: !

)

:

Kompactor

Hi-Spec Engineering Ltd.
Station Rd., Bagenalstown, Co. Carlow.
Tel. +353 (0) 59 -9721929 / 9721992
Fax. +353 (0) 59 -9721980
Website: www.hispec.net
E-mail: sales@hispec.net




[ =5

Parts are subject to change at any time, without prior or direct notice to the customer. The contents of
this manual can as well be changed without prior notice. For information about parts, which are not
mentioned in this manual, you are advised to consult the technical support of your supplier.

This manual has been made with all possible effort, but Hi-Spec Engineering and its suppliers cannot
be responsible for possible mistakes in this manual, nor for the consequences

Kompactor

When ordering parts:
- Quote Machine Serial Number and Model.
- Quote the complete Part Number and Description.
- Where reference is made to Left and Right, this should be understood to mean left
or right when the machine is viewed from the rear.

Safety first:

Use only genuine Hi-Spec spare parts for this machine. Use of spare
parts not supplied or recommended by Hi-Spec could result in injury,
to the operator or damage to the machine, and invalidate the warranty

NOTE:

- The illustrations in this book are for identification purposes only.

- Hi-Spec Engineering reserves the right to make changes or improvements at any time without incurring any obligation
to make such changes on products sold previously.

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
2



Contents

Layout Of the KOMPACTOL .......cuviieiie e 4
Hydraulic SPrung draWhar...........cooii i 6
WEIGNING SYSTEM ...ttt e b e s e erte e nteenneesneeanee s 7
ATE BIAKES ..ttt e et e e e et e e e re e ra e e nrreeaaes 8
MOVING FlOOT SYSTEM ... 10
Hydraulic Fittings & AtaChMENTS .........coviiii i 12
Hydraulic Fittings & AtAaChMENTS .........coviiiiie e 13
RuUbbers and SIGNT glass..........couiiiieiieicce e 14
Headboard assembly .........cc.oo i 16
N 12 0] SRS 18
TR0 SRRSO 20
ROI OVEI COVEL ...ttt ettt e e s e e e ae e st e e e re e e snee e snneeanree s 22
Hydraulic DACK dOOK ........c.ooiiiiece e e 24
Chassis and AraWhar............ooiiiii e sae e s ree s 26
0T Lo U =T o SRS 28
Wheel and Tyre aSSEMbDIY ........oviiieee e 29
DIBCAIS ...ttt Rt r e nre e re et nres 30
Lo USRS 32
AAXIBS .ttt R e bR et e e nreeneenne e 34
TaNCEM NON SEEEIING ..ecvieiee ettt re et e e e et e s re e s re e s reeeneeeneeereenes 34
Fixed axle for tandem rear steering, and triaXle ..........ccccoovveiieviieiie i 36
Steering axle for tandem rear steer, triaxle rear steer and triaxle front and rear steer.. 38
ParabOliC SYSIEIMS: .....eiuiieee ettt e re e nreenree e 40
TaNAEM NON-STEEIING ... eeeee ettt e teesreesreeanaeeneeeeeenees 40
TANAEIM SLEEITNG ...ttt et bbb enbe e b e 41
I I L= SRR 42
SaAIES ANU SEIVICE. ... oei ettt s e e s e e s ae e e be e e nreeesaeas 43

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
3



Layout of the Kompactor

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
4



Reference Description Page no.

1 Swivel hitch (see page 27)
2 Drawbar stand (see page 27)
3 Drawbar (see page 27)
4 Hydraulic sprung drawbar (see page 6)
5 Hydraulic hose reel (see page 10)
6 Trailer body

7 Polycarbonate sight glass (see page 14)
8 Hydraulic tail door (see page 24)
9 Headboard (see page 16)
10 Crash barrier (see page 26)
11 Hydraulic door ram (see page 24)

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.



Hydraulic sprung drawbar

Reference | Part no. Description
1 DS/0180 Pin 30mm x 115mm
2 GP/1015 | M10 x 30 bolt,

GP/1097 | nut &
GP/1121 | washer
3 TR/0005 Hydraulic ram HS105

GP/1053 M20 x 60 bolt,
GP/1100 nut &

GP/1124 washer

5 TR/0044 Pin 30mm x 100mm

DS/0187 Shut off valve

GP/1023 M12 x 40 bolt,
GP/1098 nut &

GP/1122 washer

TR/0022 Accumulator bottle

DS/0136 Bracket for accumulator bottle

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
6



Weighing System

(MAIN MENU')
TING)
(EXEC

979-0170

SEEOS
L1903 1735
L8

Reference | Part no. Description
MM/5044 | DINA TEL 3 indicator

2 MM/5045 | DG 600 indicator

3 MM/5016 | Weigh cell

4 GP/1067 | M24 x 120 bolt,
GP/1101 | nut &
GP/10931 | washer

5 MM/5013 | Weigh cell junction box

MM/5014 | Power cable
MM5015 | Sensor cable

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
7



Air Brakes

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
8



Part No. Description
GP/1017 M10 x 50 bolt,
1 | GP/1097 nut &
GP/1121 washer
2 | GP/00011 Air tank (.end mounted)
3 | TR/0046 Drain valve
4 | AXL/1012 Brake chamber
5 | TR/0045 Elbow stud air fitting
6 | AXL/0028 Push to shunt valve
7 | GP/00006 Relay valve with load sensing
8 | GP/00007 Emergency line (red)
9 | DS/0191 Female quick release coupling (c type
10 | DS/0192 Male quick release coupling (c type)
11 | GP/00008 Service line (yellow)

Complete kit

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.




Moving floor System

—— v T, ad? B o C
BRI 4 1S Tovoten  edar e rox euoNEF TR W

]
i
3

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
10



Part No. Description
1 | TR/0004 Hydraulic hose reel (see page 13)
2 | TR/0047 Hose bracket
3 | TR/0048 Hose reel bracket
GP/1015 M10 x 30 bolt,
4 | GP/1097 nut &
GP/1121 washer
GP/1023 M12 x 40 bolt,
5 | GP/1098 nut &
GP/1122 washer
6 | GP/1028 Adjuster screw for nylon
7 | TR/0064 Adjustable floor nylon
8 | TR/0049 Support for main ram
GP/1016 M10 x 40 bolt,
9 | GP/1097 nut &
GP/1121 washer
10 | TR/0008 Main ram for moving floor
11 | TR/0050 Main ram pin retainer
GP/1016 M10 x 40 bolt,
12 | GP/1097 nut &
GP/1121 washer
13 | TR/0039 Ram (K40 only)
14 | TR/0006 Double ram for headboard
15 | TR/0051 Moving floor
GP/1015 M10 x 50 bolt,
16 | GP/1097 nut &
GP/1121 washer
17 | VT/555 M30 nut onto threaded chrome rod

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.
11




Hydraulic Fittings & Attachments

Reference | Part no. Description

1 TR/0008 Main floor ram HS 100

2 TR/0039 Moving floor ram (K40 only)
3 TR/0005 Sprung drawbar ram HS105

4 TR/0007 Tailgate ram

5 TR/0006 Headboard double ram HS 102

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
12



Hydraulic Fittings & Attachments

GP/2000 ¥ Quick release female
GP/2002 ¥ Quick release male
3/8” Hose

MM/HO006 1/2" Hose

MM/HO007 When ordering hose please state length and end
fittings required.

TR/0004 Hydraulic hose real complete

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.

13



Rubbers and sight glass
Ref Part No. | Description Dimensions (mm) | Thickness
(mm)

1 TR/0009 | Headboard side rubber 2300 x 120 12
2 TR/0052 | Headboard floor rubber 1053 x 100 10
3 TR/0014 | Polycarbonate sight glass 1000 x 1756 2
4 TR/0053 | Moving floor rubber 2220 x 125 10
5 TR/0054 | Flap rubber 620 x 305 10

GP/1023 | M12 x 40 bolt,

GP/1098 | nut &

GP/1122 | washer

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
14



o <
L= a

=] o

o o o o

a o o o (+] 4

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
15



Headboard assembly

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
16



ef Part No. | Description

TR/0055 | Headboard side plate

TR/0056 | Headboard Side rubber clamp plate 1 (5 hole)

TR/0057 | Headboard Side rubber clamp plate 2 (4 hole) 710mm long
TR/0058 | Headboard Side rubber clamp plate 3 (4 hole) 640mm long
GP/1024 | M12 x 50 bolt,

GP/1098 | nut &

GP/1122 | oversized washer

u|a|w|N|- D

6 TR/0059 | Headboard floor rubber clamp (6 hole) 1100mm long
7 TR/0060 | Moving floor rubber clamp (10 hole) 2190mm long
8 GP/1023 | M12 x 40 bolt,

GP/1098 | nut &
GP/1122 | washer

9 VT/555 | M30 nut for double ram
10 VT/555 | M30 nut for main ram
11 TR/0061 | Headboard support beam
12 GP/1023 | M12 stud

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
17



Nylons

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
18



All nylons are counter sunk

*

Part no.
1 TR/0062 | Headboard nylon (center) 220 x 225 — 4 hole
2 TR/0063 | Headboard nylon (side) 950 x 60 — 6 hole
3 TR/0064 | Nylon on adjustable bracket 180 x 80 — 2 hole
4 TR/0065 | Moving floor nylon (center) 2600 x 60 — 7 hole
S TR/0067 | Double ram nylon 180 x 60 — 2 hole
6 TR/0066 | Moving floor nylon (side) 2175 x 60
Hex head countersunk bolt,
GP/1023 | nut and M12 x 40
washer

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
19



Fittings

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
20



POE .
- LSS e .y
CEIM By

‘1 (‘:/_v.,{’ 1

Reference | Part no. Description
1 TR/0068 Grain chute
2 TR/0069 Open/shut handle
3 TR/0070 Safety latch
4 TR/0071 Tarp
5 TR/0072 Door linkage
6 TR/0073 Sliding door
7 TR/0074 Sliding door rail
8 TR/0075 Front greedy board
9 TR/0076 Side greedy board (state trailer model)
10 GP/1016 M10 x 40 bolt,
GP/1097 nut &
GP/1121 washer
11 GP/1021 M10 bolt
12 TR/0077 Tail door greedy board
13 GP/1016 M10 x 40 bolt,
GP/1097 nut &
GP/1121 washer
14 TR/0078 Central grease bank (state no. of grease nipples
15 MM/MB8ST | Grease nipples M6

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
21



Roll over cover

= =0
= ()
: ()

0

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
22



Reference | Part no Description
1 TR/0079 | Frame for cover (complete)
2 TR/0080 Mesh cover
3 TR/0081 | Upper arm (left)
4 TR/0082 Upper arm (right)
5 TR/0083 | Side mount (left)
6 TR/0084 | Side mount (right)
7 TR/0085 | Extruded roller bar
8 TR/0086 | Crosshar
9 TR/0087 | Spring mount
10 TR/0088 | Rubber buffer
11 GP/1035 | M12 x 180 bolt,
GP/1098 | nut &
GP/1122 | washer
12 TR/0089 | 20mm flange Bearing
13 GP/1016 | M10 x 40 bolt,
GP/1097 | nut &
GP/1121 | washer
14 GP/1016 | M10 x 40 bolt,
GP/1097 | nut &
GP/1121 | washer
16 TR/0090 | Gearbox
17 TR/0091 | Hydraulic motor

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
23



Hydraulic back door

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
24



Reference | Part no. Description

1 GP/1015 M10 x 30 bolt,
GP/1097 nut &
GP/1121 washer

TR/0044 Pin 30mm x 100mm

W N

GP/1015 M10 x 30 bolt,
GP/1097 nut &
GP/1121 washer

TR/0007 Door ram

MM/5101 | Check valve

TR/0093 | Tail door (lights & wiring not included)

GP/0125 | L.E.D strobe lights

4
5
6 TR/0092 Pin 25mm x 60mm
7
8
9

TR/0001 Number plate holder

10 GP/0115 L.E.D park, brake and indicator light

11 Reflective tape (see page 33)

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
25




Chassis and drawbar

VTR

AR & HYD
BRAKING (5&9&\(:»

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
26



Reference | Part no. Description
1 GP/1053 | M20 x 50 bolt,
GP/1100 | nut &
GP/1124 | washers
2 GP/1042 | M16 x 50 bolt,
GP/1099 | nut &
GP/1123 | washer
3 TR/0094 | Rear crash barrier
4 DS/161 Drawbar pin 50mm x 300mm
5 GP/1100 | M20 x 40 nut &
GP/1124 | washer
6 DS/0161 | End cap for drawbar pin
7 MM/9210 | Bolt on swivel hitch
MM/9208 | Spoon hitch (bolt on)
8 GP/1051 | M20 x 50 bolt
9 DS/0158 | Safety chain bracket (weld on)
10 DS/0160 | Drawbar stand pin
11 TR/0095 | Drawbar stand
12 TR/0106 | Drawbar complete

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.
27



Mudguards

IR,

Please state whether it’s the left
hand side or right hand side
mudguard when ordering
parts, as the parts are different.

Reference | Part no. Description
1 TR/0096 | Front mudguard (specify L or R)
2 TR/0097 | Mudguard middle section (specify L or R)
3 TR/0098 | Rear mudguard (specify L or R)
4 TR/0099 Mudguard bracket (specify L or R)
5 GP/1016 | M10 x 40 bolt,
GP/1097 | nut &
GP/1121 | washer
6 GP/1016 | M10 x 40 bolt,
GP/1097 | nut &
GP/1121 | washer

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.
28



Wheel and Tyre assembly

Wheel size Part number
1 445/65 R22.5 WHL/00362
2 560/60 R22.5 WHL/00371
3 600/50 R 22.5 WHL/0030
4 650/50 R 22.5 WHL/005

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
29



Decals

Ref | Part No. Description

1 | ST/0065
2 | ST/0064
3 ST/0043

CHECK TIGHTNESS
OF NUTS
AND TYRE PRESSURE

4 ST/0052 q
ST/0052 4 O
km/h

KOMPACTOR |

6 TR/0107

KOMPACTOR

\ [ e B |

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
30




8 TR/0103

TR/0104
9 ST/0056
10 | TR/0102
11 | TR/0102
12 | TR/0101

LIMIT WHEN
DOORIS CLOSED
13 | ST/0055 e
14 | TR/0033 — W
15 | TR/0105 oz i St —-—c
DOOR DOOR FLOOR FLOOR STEERING
up DOWN UNLOAD REVERSE
|

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
31



Fittings

Part No. Description

MM/3605 Handbrake

GP/0117 L.E.D side light

GP/3505 Junction box

GP/3503 7 Pin plug

GP/0115 L.E.D light

VT/0008 Reversing camera

GP/128 L.E.D light

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
32




GP/130 L.E.D light

GP/0129 | L.E.D light

GP/0127 L.E.D work lamp

GP/0125 L.E.D strobe light

TR/0038 Reflective tape
When ordering tape please state colour and

TR/0037 length required.

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
33




Axles

DISTAG

OR WHOLE WITHOUT THE WRITTEM

QUALITY COMPONENT SOLUTIONS

PERMISSION OF DISTAG @CS IS PROHIBITED.

Croming not fo scale, if in doubt ask

FROPRIETRY AND CONFIDENTIAL Finish: Black painted NAME DATE
THE INFORMATON CONTAINED 1M THIS

DRAWRIG [ THE SOLE PROPERTY OF Weight 257 6t & )
DISTAG GCS. ANY REPRODUCTION IN PART signt. d3d.04 kg DRAWH C French 10/2/2018

AFPVD B Murphy -

rertumee: D427-4218-2040-A2-00
HS12C1055-00

Maodel ref:

(2356
2040 £5
[1471)
v 622 £2.5 _
O] bl
c 1
= |
(D) Nl —
D __7
<
w _7__
c i
T
o ;_ :
c
m 10-M22x1.5
(¢B)
e
c
@
Axle Specification Brake Specification Wheel Fixing Carrying Capacity
Axle Brand HO'S Brake Size 420 % 180 Mumber of Studs 10 Speed Max Capacity| Cver-hang Application
Axle Type D127-4218 [HS12C1) Brake Lever Type Autornatic Slack Adjuster] Wheel Stud Size M22x 1.5 25 kph 12,000 kg Tandem
Beam Type SQ 12714 TUV Report No. 261-078-14 Stud PCD 335 mm 40 kph 12,000 kg 350 mm Axle
Bearings 33118-33213 UTAC Report No. - Minimun Wheel size 205 40 kph 11,000 kg
Actuator Bracket Type Preumatic - Brake efficiency calculafion avalailoble upon request | Stud length suitability Single Rim - See camying capacity charts for further info

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

34



DISTAGOCS

QUALITY COMPONENT SOLUTIONS

FROFPRIETEY AND COMFIDENTIAL

THE INFORMANOK COMNTAIMED I THIS
DRAWRHG [5 THE SOLE PROPERTY OF
DISTAG GC5. ANT REPRODUCTION IM PART
‘OR WHOLE WITHOUT THE WRITTEH
PERMISZION OF DISTAG QCS IS PROHIBITED.

Spare Parts List

Porthumber | D127 -4218-2040-A2-00

Modelret: | HS12C1055-00

1707 N8

L\

2
=]

i Part No.
ASP-HSM22WNC
ASP-HSM22TWS-116
ASP-H512A1-04-2
ASP-H512A1-04-1
ASP-HS54218BKH
ASP-H512C1-02-AK
ASP-H512A1-09
ASP-HS512A1-11-AK
A5P-H533118-33213
ASP-H512A1-05-AK
ASP-H512A1-14-1-2
ASP-H512A1-14-1-S
ASP-H512A1-14-AK
ASP-HS-5J-046%-02-1

W0~k W

=
= O

=
W M

Description
Wheel Nut & Conical Washer Kit
Wheel Stud Kit
Wheel Hub
Brake Drum (@420*180)
Brake Shoe Replacement Kit (@#420%180)
Dust CoverKit
Hub Cap
Castle Nut & Split Pin Kit
Bearing Kit
Seal Replacement Kit
Camshaft (Z Type) (587 mm)
Camshaft (S Type) (587 mm)
Camshaft Repair Kit
Slack Adjuster

Qty

PR R = MR RN R RN NN R

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

35



Fixed axle for tandem rear steering, and triaxle

- | PROFRIETRY AND CONFDENTIAL Fimish: Black painted HAME DATE
THE INFORMAITSH SONTAIMNED B THE Fart Humber: - - -
b‘ﬂm - m CRAWING I5 THE SOLE PROPERTY OF Weight: i Ux_ NN.]L.NA m NQA.Q bN Qm
DISTAG GCS. ANY REPRODUCTICH IN PART sight: 355.57 ko DRAWN B Moore 28/02/2019
©R WHOLE WITHOUT THE WRITTEN .
Q:btﬂfmmlnmzm_c.__.mﬁh:daxm PERMISSION OF DISTAG GCS 5 PROHIBITED. Crowming not to scale, if in doubt ask AFPVD B Murphy Modis! ret. Im ﬁ MO ﬁ DNMuOD
| 2356)
2040 +£5
- (1471 _ 43
405 +2.5 24
12
Ar=—
“Ew- i !
| a
__7_ __ A HHH
i ) ) [E) = 7_ !
AT | T —— 1 BT
-l f - i e S
1 5 1],
11 = i i TR
1 _7 — e 7_ -
___ “ __
! '
i 496mm ab— .E_
10-M22x1.5
Axle Specification Brake Specification Wheel Fixing Carrying Capacity
Axle Brand HO'S Brake Size 420 x 180 Number of Studs 10 Speed Max Capacity  Over-hang Applicatfion
Axle Type D127-4218 (H512C1) Brake Lever Type Automatic Slack Adjuster| Wheel Stud Size M22x15 25 kph 13,500 kg Sinal
ingle
Beam Type SQ 12714 TUY Report Me. 261-078-14 Stud PCD 335 mm 40 kph 13,500 kg 250 mm Axle
Bearings 3311833213 UTAC Report No. Minimun Wheel size 205" 60 kph 13,500 kg
Actuator Bracket Type Pneumatic - Brake efficiency calculation avalailable vpon request | Stud length suitability Single Rim - See camying capacity charts for further info

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

36



DISTAG

QUALITY COMPONENT SOLUTIONS

FROPRIETRY AND CONFIDENTIAL

THE INFORMAITOH SOMTAIMED 1M THIS
CRAWERS B THE SCLE PROPERTY OF
DISTAG GC5. ANT REPRODUCTION IM PART
OR WHOLE WITHOUT THE WRITTEN
PERMISSIOHN OF DISTAS QiS5 1S PROHIBITED.

Spare Parts List

Fart umoer\ D127-4218-2040-A2-05

Mogeiret: | H312C 1077-00

25/02/1%

=
0o R W NG

=
= O

[
(TN

Part No.
ASP-HSM22WNC
ASP-HSM22TWS5-116
ASP-H512A1-04-2
ASP-HS12A1-04-1
ASP-HS4218BKH
ASP-H512C1-02-AK
ASP-H512A1-09
ASP-H512A1-11-AK
ASP-H533118-33213
ASP-HS12A1-05-AK

ASP-HS12A2003-14-1(7) Camshaft Z Type) (696mm) |
ASP-HS12A2003-14-1 (S}

ASP-H512A1-14-AK
ASP-H5-§J-0469-02

Description
Wheel Nut & Conical Washer Kit
Wheel Stud Kit
Wheel Hub
Brake Drum (@420%180)
Brake Shoe Replacement Kit (@420*180)
Dust Cover Kit
Hub Cap
Castle Nut & Split Pin Kit
Bearing Kit
Seal Replacement Kit

g
<

Camshaft (5 Type] (696mm)
Camshaft Repair Kit
Slack Adjuster

MK PP RN KRR R R R

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

37



Steering axle for tandem rear steer, triaxle rear steer and triaxle front

and rear steer

FROPRIETRY AND CONFIDENTIAL

Part Number:

K127-4218-2040-A2-05

Model ref:

H312J1028-00

Finish: Black painted HAME DATE
THE IMFORMAITGH CONTAINED 1M THIS
DRAWMG B THE SOLE PROPERTY OF .
u*am DISTAG QGS. ANY REPRODUCTION I pagr | Weight: DRAWN B Moore 25/06/2018
OR WHOLE WITHOUT THE WRITTEN
QUALITY COMPONENT SOLUTIONS PERMISSION OF DISTAG GCS IS PROHIBMED. | Drawing not to scale, if in doubt ask APRVD B Murphy -
{2318 )
2040 £5
A=~
(1521

1242

406

Axle Specification Brake Specification Wheel Fixing Carrying Capacity
Axle Brand HO'S Brake Size 420x 180 Number of Studs 10 Speed Max Capacity| Over-hang | Applicafion
Axle Type K127-4218 [H312J1) Brake Lever Type Automatic Slack Adjuster] Wheel Stud Size M22x1.5 25 kph 13.500 kg Single
Beam Type ®127*14 TUV Report No. 361-011-11 Stud PCD 335 mm 40 kph 13,500 kg 350 mm Axle
Bearings 33214-33217 UTAC Report No. - Minimun Wheel size 205" 40 kph 13,500 kg
Actuator Bracket Type Pneumatic - Brake efficiency calculation avalailable upon request | Stud length suitability Single Rim - See camying capacity charts for further info

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

38



DISTAG

QUALITY COMPONENT SOLUTIONS

FROPRIETRY AND CONFIDENTIAL

THE INFORMATON SONTAINED IM THIS
DRAWRG [ THE SOLE PROPERTY OF
DASTAG GCS. ANY REPRODUCTION IN PART
CR WHOLE WITHOUT THE WRITEN
PERMISZION OF DISTAG G5 5 PROHIEITED.

Spare Parts List

Part Number:

K127-4218-2040-A2-05

Medel ref:

HS12J1028-00

0F/07 /18

L= I R = T R L

|
[P Ry =

Kit Code
ASP-H51214-024
ASP-HS12/4-02B
ASP-HS12A1-02-AK
ASP-H542Z1BBKH
ASP-H512C1034-05-AK
ASP-HIMZIWNC
ASP-HSM225WSS
ASP-H312A1-09
ASP-H50801015-08-AK
ASP-HS12C1034-2
ASP-HS12C1034-1
ASP-H512]4-02C
ASP-H512]1-14-AK

Description

Kingpin Caver Cap Kit
Kingpin Kit

Drum Dust Cover Kit

Brake Shoe Assembly Kit (@420 180)
Hub 5eal Kit
M22 Wheel nut & Conical washer Kit { 10pcs)
22 Splined Wheel Stud Kit for single rim axle {10pcs)
Hub Cap
Castle Mut & Split Pin Kit

Wheel Hub
Brake Drum

Kingpin End Cap Kit

Carnshaft Repalr Kit

Kits Per Axle

LR EE SR R R R R N L L

B

14
15
16

17
18
19

21
22
23

Kit Code
ASP-HS33214-33217
ASP-HS12C1005-14-13
ASP-HS12J1002-14-1-
ASP-H312J1002-14-1-5
ASP-H51211024-15
ASP-H512)1024-21A
ASP-H5-5]-0480-01-107
ASP-HS1211024-20
ASP-HS12]4-12-55C
ASP-HS1214-16/11
ASP-HS12)4-02-1-2(L)
ASP-HS12)4-02-1-2(R)

Description
Bearing Kit
Slack Adjuster
Camshaft (Z Type] [(305mm)
Camshaft (S Type) (305mm)
Shock Absorber Kit
Shock Absorber Linkage Arm Bracket Kit
Linkage Arm Assembly 107mm
Shock Absorber Center Bracket
Hydraulic Self-steering Cylinder 385*@45 [DISTAG-02)
Steering Angle Bolt & Nut Kit
Steering Knuckle Assembly (L)
Steering Knuckle Assembly [R)

Kits Per Axle
2

LR I R S S I R )

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

39



Parabolic systems
Tandem Non-steering

WO4 00-8f-09€L-L2L-2004

00-87-09€1-£E1-€0Dd

L WIS - WWQLE WY anbio) 3|qe1sn(py 35A/254 YOSt-0LEYL-05Y zl
L Buo| wwgzy wuy anbuog mEY J5H HOTYYL-D5H Ll
¥ PT-FODEVXPZSH Bupids uoisuadsns Wwgpxay X Jea] T 8- T0-9£0-554 ol
¥ wwigTe)g Joj agejd dwe|) Sunjs-1aa0 92 I8 LTT-05-9£005H 40
¥ W FT°EN] 3|pPEs apy Bun|s-1aA0 94 I5HO) YAIH WWET ¥ W TT°E|] 3|PPes ajxy YO LTT-55-9£005H 20
2 Y15uan] apIsU| WWQHE X 3[Xy WWZTB|] UNS 01 SINN PUE SIBYSEA ‘U08-N ZZN 09Z-LTT-AN-TTN £0
2 saysng pasade | nd myo Aiquiasse Jjog way anbiol 254/25Y AYL-J5Y 70
L Buo| wWwpgy uuy anbuol piSY J5Y HEarY 105 50
L WILQQS - WWQTp Wy anbuo] ajgeisnipy 254/25H Y00S-0TV.L-05H 0
z (HY 78 H1) J91ua]) YOF WWSFE Jas||enb] w3 JaBuey Ja1ua) 9 I5H SRE-HI-9L005Y 20
z (HY %8 H1) JaBuey Jeay 94 I5Y HY-9.0254 z0
z JaBuey w0l 97 J54 H4-9£0054 L0
MO uoyduossg pog way

iR [PROW

‘wog 1eg
uoisuadsng

DNIHFILS-NON - WIANVL - 4O1DWAWON - 2345-1H - NO d3sn

Aycingy g QAddY |50 1anop ul i “2i0os of Jou Bumoid CEUFHOSE 9

ENOHS SWLSIA IHL 40 HOISSINEDd

PELUAM JHL LNOHUM TTOHM 80 18¥d

slozf1zie|  =soon g MY Ea Ba 1 Lzle QUOEM | MINOLINOO0ESS ANY SO0 SVLSIa
4O AETAOH TTOT IHL 51 SHIMYETD

S HI CENIVING 3 MOLWINEOHNI 3HL

aiva 3TN juod %0053 -HSINE IVINIOUNGD ONY AU 4CHd

SNOLLMTOS LNINOdWOI ALITVRD

Dvisia

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

40



Tandem steering

WO4 00-8F-0¥SL-LEL-20OWY

00-8F-0rS1-LE120ODd

()

SNOLLNTOS ININOAINOD ALITVND

T WWi/z 1 el Sippos 2py SUNE-i2a0 ¢4 DE30) UBIH WILLET X LWW/T | DId SIPpos SpY 409 LT1-85-940054 £l

L WWIQSY - Wy £ way anbuo) ajgelsnipy J5A/ISH YOS-OLEVL-D5H Zl

A YEYSWED J0J 105 M2 W/ 7T 7RI 2|ppes apoy Bun|s-Jan0 94 JSH S2-LTT-55-9L0054 Ll

¥ PT-POOEYXFTSH BUlds uoisuadsns WIWgEXay X Jea] T BY-T0-9.L0-554 0l

¥ WL ZTEIg Jo) 21ed due|) Bunjs-Jang 94 J5H LTT-25-94005H 40

8 Y1BUa ApISU| WWDIT X apcy WWZT B 3INS 01 5INN PUE SIBUSEM "NOE-N TTN 09T-LET-GN-TTN 80

8 saysng pasade ] nd m/a Alquiasse Jjog wiy anbio) 25A/254 V1054 0

L Juo| wwipgs uuy anbio pigly 25y HOSSYL-D5H 20

L WIWDES ~ WNNS Wy anbio] 3|qesnipy 254/054 Y065-005Y1-254 S0

L Juo| wWwazp uuy anbio pigly 25y HITHYL-D5H ¥0

A (HY "8 H1) J3qua) 1jog WwEg Jasiienbg m/a Jaduey Ja1uad 9 I5H DEI-HI-9L0D5H £0

4 (HY '8 H1) JaBuey Jeay 9 J5Y HY-9.0054 Z0

4 Jaduey Juo.d 9¢ J5Y H4-9£0354 (]

A uciduassg yod wiay
DNIEFALS - WAANYL - 4OL1D%dWON - D3d45-1H - NO d3sn

Agdiniy g AAddY | %D ‘Ignop ui jl “s|0os of jou Bumoug EUgHOEd 9
CdEEROW AMNOHD W1 IHL SO MOISSINSD
MELLAM JHL INSHLUM TTOHM 30 1dwd
SL0E/1E/E 2UOTIN G NMYEd £4 12908 HOBM NENSUINGOETE ANY 520 TVLSI
weg jes 40 MH3dOdd 3108 IHL 5| DMIMYET
uosuadsng 2va TN wind ¥oeg My | THLH SINIEINOD NOUNEOIN

IWILHIOENG D ONV AHLENJO0Hd

ovisid

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

41



2 D
X
@©
- L WWQSE - WWQLE Uy anbio) 3jqe1snipy 354254 WOSH-0LEYL-D5H EL
— zlL Y1duaT apIsu| WLLQGT X 3Ny WWTT BN 1NS 0 SINN PUE SIaYSE 09N TN 09Z-LTT-9N-TTWN zl
L Buo| Wz way antuo] piary 254 H9TFVI-D5Y LL
¥ BYSWIED JOJ 1015 M/ WWZT'EI] J|PPEs 3]xy Bun|s-JanD 94 J5Y S2-LTT-55-940054 4]
¥ (HY '8 H1) 481ua) 1jog WWSEE Jas||enb3 m/d Jaduey Jaua) 94 J54 SRE-HD-9L0054 &0
9 YI-FODEWXFTSH Bulids uoisuadsng WWBEXG, X JEaT T 81-T0-9.0-554 20
9 Wi ZT el 4oy 31e|d dwe) Bun|s-Jang 94 J5H £TT-05-9£0054 10
z W ZT BN AIPPES HXy Fun|s-Jan0 94 ISHO) YSIH WWET X Wi ZT 1] 2IPPEs 3|y HOH LET-S5-9L005H %0
zl saysng pasade] nd My Alguasse jjog way anbuo] J5A/I54 BYL-254 50
[ Buo| wwpgy wiy anbuol piay 254 HEOrVL-25H 0
z WIIT0S - WWDT Wiy anbaa) ajgeisn(py J5A/I54 YOOS-0THYL-05H £0
z (HY 8 H1) s2Buey Jeay 94 J5Y HE-9/0054 z0
4 Jaduey uoug 97 J5Y H4-9£0054 ]
A uoljdussag uod sy
TVl - JOLDVAWON - D3d451H - NO ad3sn
WOL 00-L60LVXFESH 1=iimpon AUCINNE | AV | 9 4aNOP UL 3103 0} jou Bumoic sttty
FELUEM FHL LNOHLM ITOHM 30 Livd
SL0ES1EfE ooy g MAMYEO By v L IHSEM NI NOWZHNI08E ANY S0 DYLSId
wiog 125 S 14 3 e 05 1
GO-8F-09E 1-LC1-€0D2Y ucsusdsng Jiva =l juled 3oo|g HSINH | T e NIOUNGD ONY AR 40U

SNOLLMI0S ININOGIWOI ALITYID

ovisid

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on

products sold previously.

42



Sales and Service
Ireland

Head office

Hi-Spec Engineering Ltd., Station Rd, Bagenalstown, Co. Carlow, Ireland
Tel: - +353 59 9721929 Fax: - +353 59 9721980
Email: - sales@hispec.net or info@hispec.net

Sales

Contact: - Eoin Keane, Hi-Spec Engineering Ltd. Tel: - +353 87 2562963
Email: - ecin@hispec.net

Machine Servicing
Contact: - Michael Brennan, Hi-Spec Engineering Ltd. Tel: - +353 87 2403312
Spare Parts Store

Contact: Mike Nolan or Terence Byrne, Hi-Spec Engineering Ltd.
Tel: - +353 59 9721929 Fax: - +353 59 9721980
Email: - stores@hispec.net

U.K.
Sales
Wales & Southern England

Contact: - Edward Lewis, Hi-Spec Engineering Ltd. Tel: - +44 7876 452698
Email; - elewis@hispec.net

Scotland & Northern England
Contact: - Gordon Brodie, Hi-Spec Engineering Ltd. Tel: - +44 7799 905130
Email: - gordon@hispec.net

For spare parts

Contact: - Your local Hi-Spec dealer. If you require a contact name and number you can telephone
head office and we would be glad to assist you.

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
43



mailto:sales@hispec.net
mailto:info@hispec.net
mailto:stores@hispec.net

Hi-Spec Engineering Ltd. reserves the right to makes changes or improvements at any time without incurring any obligation to make such changes on
products sold previously.
44



